

Test Report

No: GZFD0081102129FD-2

Date: Dec. 30, 2008

Client name : So Marcas Comercial LTDA

Client address: Rua Faustolo, 1187- Lapa – Sao Paulo – SP – Brazil

The following sample(s) was/were submitted by/ on behalf of the client as:

Sample name: Bamboo bowl

Batch/Date: /

Exporter:

Maker:

Buyer: SÓ MARCAS COMERCIAL LTDA

SGS reference no.:GZ0812159913/CHEM

SGS job no.:GZFD0081102129FD-2

Date of receipt: Dec. 02, 2008

Testing period: Dec.02, 2008 ~ Dec. 12, 2008

TEST (S) REQUESTED:

Selected test(s) as requested by applicant:

A: For compliance with the Food and Drug Administration Regulations for determining the amount of extractives from resinous or polymeric coating or others.

B: For compliance with the Food and Drug Administration Regulations for determining the amount of Preservatives for wood - PCP from wooden Articles.

TEST(S) METHOD:

A: With reference to US FDA 21 CFR 175.300.

B: With reference to LFGB § 64 BVL B 82.02.8 – 2001. Analysis was performed by GC-ECD.

TEST RESULT(S):

Please refer to the next page.


CONCLUSION:

A: When tested as specified, the submitted sample(s) comply with the Specifications for the amount of extractives requirement stated in US FDA 21 CFR 175.300.

B: When tested as specified, the submitted sample(s) comply with the limit of PCP from wooden articles as stated in US FDA 21 CFR 178.3800.

Page 1 of 2

Signed for and on behalf of SGS



Authorized Signature

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested. This document cannot be reproduced except in full, without prior approval of the Company.

TEST RESULT(S):

A:

Extractants and Conditions	Amount of Extractives (mg/inch ²)	Limit (mg/inch ²)
Distilled Water at 120°F for 24 hours	< 0.5	18
8% Ethanol at 120°F for 24 hours	< 0.5	18
n-Heptane at 70°F for 0.5 hour	< 0.5	18

Note: < = less than

B:

Test item	Unit	Result	Permissible Limit
PCP Content	mg/kg	N.D.	50

Note:

1. N.D. = Not Detected (< MDL)
2. MDL= Method Detection Limit
3. mg/kg = ppm

SAMPLE DESCRIPTION: Brown bamboo bowl

Photo Appendix



SGS authenticate the photo on original report only

Page 2 of 2
 *** End of Report***